PM-095200 & PM-095202
JR PEDAL KIT INSTRUCTIONS

8/22/18

Manufacturing Corporation

No. |[Fart Name Part Number | Qty.
1 |Brcke Pedal Block PM-095208 2
2 |Broke Pedal Extension PM-095206 2
4 |Brake Plate PM-095210 1
5 |Throttle Plate PM-095212 1
& |Throttle Bracket|not included) PM-100110 1
7 |Pedal Extension Mount PM-117212 2
8 |Pedal Extension Base Clamp PM-1172164 2
2 |5/16-18 x 1 1/2" Socket Screw PC-12702 2
10 |5/16-18 Nylock Nut PC-2130 2
11 |1/4-28 x 3/4" Socket Screw PC-1180z 4
12 |1/4-28 x 3/4" Button Screw PC-1143 8
13 |1/4-20 x 3/4" Hex Head Bolt PC-11460 2
14 |1/4-20 Nylock Nut PC-2100 2
15 |4" Throttle Rod [not shown) PM-17-4 1
16 |5 3/4" Brake Rod [not shown) PM-17-5 3/4T 1
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